
Urban Water
Management

Plan

Urban Water
Management

Plan
2005

P S O M A S

LVMWD Report
No. 2340.0 November 2005



 

 

 
 

URBAN WATER 
MANAGEMENT PLAN 

2005 
 
 

 
 
 

Las Virgenes Municipal 
Water District 

 
LVMWD REPORT No. 2340.00 

 

 
 

November 8, 2005 
 
  

 

 



 

 

 



Las Virgenes Municipal Water District 
2005 Urban Water Management Plan  

 i  

TABLE OF CONTENTS 
Section          Page 
 
Acronyms and Abbreviations ...............................................................................ACR - i 
 
1 Introduction 

1.1 Purpose and UWMP Summary ........................................................... 1-1 
1.2 UWMP Update Preparation ................................................................. 1-1 
[...]
Under normal conditions, potable water production figures are recorded daily. Weekly 
and monthly reports are prepared and monitored. This data will be used to measure the 
effectiveness of any water shortage contingency stage that may be implemented. 
 
As stages of water shortage are declared by Metropolitan, LVMWD will follow 
implementation of those stages and continue to monitor water demand levels. It is not 
until Shortage Stage 5 that Metropolitan may call for extraordinary conservation. During 
this stage, Metropolitan’s Drought Program Officer will coordinate public information 
activities and monitor the effectiveness of ongoing conservation programs. Monthly 
reporting on estimated conservation water savings will be provided. 
 



Las Virgenes Municipal Water District 
2005 Urban Water Management Plan  Section 8 
 

 8-1  

SECTION 8 
WATER RECYCLING 
 
8.1 RECYCLED WATER IN SOUTHERN CALIFORNIA 
 
The Southern California region, from Ventura to San Diego, discharges over 1 billion 
gallons (1.1 million AFY) of treated wastewater to the ocean each day. This is considered 
a reliable and drought-proof water source and could greatly reduce the areas’ and 
District’s reliance on imported water. As technological improvements continue to reduce 
treatment costs and as public perception and acceptance continue to improve, numerous 
reuse opportunities should develop. Recycled water is a critical part of the California 
water picture because of the strong drought potential and as technology continues to 
improve, demand continues to increase for its use. 
 
 
8.2 COORDINATION OF RECYCLED WATER IN LVMWD SERVICE AREA 
 
LVMWD and TSD operating as the Joint Venture in 1972, entered into an operational 
commitment to recycle and beneficially reuse recycled water produced at TWRF for use 
primarily as irrigation. The Joint Venture provides wholesale recycled water service 
directly to LVMWD and TSD. LVMWD then provides retail recycled water service to 
customers within its service area. TSD and neighboring CMWD provide retail service to 
customers in Ventura County. The Joint Venture is a leader in supplying high quality, 
tertiary-treated, recycled water. LVMWD is one of the first major purveyors to 
aggressively develop a recycled water system in the greater Los Angeles area. Further, 
the percentage of recycled water used within LVMWD is among the highest in the state.  
 
 
8.3 WASTEWATER COLLECTION AND TREATMENT IN LVMWD  

SERVICE AREA 
 
LVMWD and its Joint Venture Agreement partner, TSD, established the TWRF in the 
mid-1960’s. Wastewater management for the portion of Los Angeles County in the 
LVMWD service area is provided by LVMWD. TSD serves the southeast portion of 
Ventura County tributary to the Malibu Creek watershed. 
 
The initial capacity of the TWRF plant was relatively small (0.5 MGD). Four subsequent 
expansions have brought the plant to its current capacity of 16 MGD. In addition, the 
district operates 56 miles of trunk sewer lines, a state of the art bio-solid handling facility, 
and the TWRF laboratory. 
 
The supply for the recycled water system in the Joint Venture service area is the tertiary 
treated wastewater from the TWRF. The TWRF is located on Malibu Canyon Road 
adjacent to Malibu Creek.  
If summer irrigation demands are high, the recycled water supply is supplemented by 
groundwater pumped from the Westlake Wells and transported to TWRF via the existing 



Las Virgenes Municipal Water District 
Section 8  2005 Urban Water Management Plan  

 8-2  

sewer system. Also, potable water can be added at several selected locations in the 
distribution system. Currently summer demands are such that occasionally supplemental 
water is needed for the system to operate. The amount of supplemental water required has 
varied greatly over the past years. With growth in the service area the amount of available 
recycled water has increased. Likewise, the amount of recycled water demand has 
generally increased but has fluctuated with weather patterns.  
 
The average daily flows to TWRF vary somewhat seasonally. Flows are generally highest 
in the wintertime after rain, which results in inflow and infiltration (I/I) to the wastewater 
lines. Infiltration is the result of water entering pipelines due to a high water table or due 
to interflow in the ground; the latter is storm water, which enters the ground and flows 
through the soils. Infiltration tends to increase wastewater flows throughout the winter 
period with some variation. Inflow is a result of storm water entering manhole lids or 
from other surface features. It peaks with rain, but decreases shortly after rainfall.  
 
Historically, the average daily wastewater flows are approximately 93 gallons per capita 
per day to TWRF.25 The relative consistency of wastewater flows is remarkable when 
compared to water demand as both the population and flows increased.  
 

Sewer Systems 
 
Triunfo Sanitation District (TSD) 
 
TSD was organized November 12, 1963 as a special district to provide sanitation services 
for the southeastern portion of Ventura County. In 1964, TSD partnered with LVMWD in 
a Joint Exercise of Powers Agreement to construct, operate, maintain and provide for a 
regional sewerage system to serve the area within two distinct boundaries. LVMWD 
covers approximately 150 square miles and services a population of about 80,000. 
LVMWD provides sewerage services and wastewater treatment, potable water and treats 
and sells recycled water. 
 
TSD produces and resells recycled water, a byproduct of wastewater treatment. Recycled 
water from the TWRF in Malibu Canyon is used to irrigate golf courses, green belts, 
school grounds, parks, homeowner associations and street landscaping. 
 
The following summarizes the TSD facilities and services: 

» Wastewater Collection, Treatment & Disposal  
• 255 miles of collection system pipeline including: 
• pump stations 
• 1 mile of force mains 
• 1/2 mile of pressure mains 
• 16.1 million gallon per day total treatment plant capacity 

  

                                                           
25 Boyle Engineering Corporation, Recycled Water System Master Plan for LVMWD and TSD Joint Venture, 
February 1999. 



Las Virgenes Municipal Water District 
2005 Urban Water Management Plan  Section 8 
 

 8-3  

» Potable & Recycled Water Distribution  
• potable water storage tanks (5.6 million gallon capacity) 
• 41.03 miles of potable water distribution system pipeline delivering 82.72 

million gallons per month of potable water 
• 36.47 million gallons per month recycled water 
• miles of recycled water distribution system pipeline 

 
City of Los Angeles Department of Public Works Bureau of Sanitation Wastewater 
Services  
 
The City of Los Angeles Department of Public Works Bureau of Sanitation Wastewater 
Services operates and maintains the largest wastewater collection system in the nation.  
The system covers a 600 square mile service area and is comprised of more than 6,500 
miles of sewer pipelines and four wastewater treatment and water reclamation plants that 
can process over 550 million gallons of flow each day citywide. The wastewater system 
serves over four million people in Los Angeles and 29 cities, communities and agencies 
that contract for this public works service.  
 
LVMWD has a connection to the City of Los Angeles system at a point in the collection 
system referred to as U-2. Diversion of flows to the City of Los Angeles has been limited. 
To relieve TSD of pressures for expansion of the TWRF, some plans consider diversion 
of up to 2 MGD at U-2 to the City of Los Angeles collection and treatment facilities. 
 
Wastewater Collection and Treatment 
 
Tapia Water Reclamation Facility (TWRF) 
 
TWRF serves residents living across 120 square miles of southeastern Ventura and 
western Los Angeles counties. Current flows to TWRF averages 9 MG of wastewater 
every day. TWRF is capable of treating up to 16 MGD. 
 
The wastewater treatment process at TWRF duplicates and accelerates natural biological 
methods of cleaning wastewater. Advanced filtration and disinfection processes assure 
that the treated water meets the stringent water reuse standards and is environmentally 
safe for wildlife and vegetation.  
 
TWRF received the US Environmental Protection Agency's 1998 "Award of Excellence." 
TWRF was also named "Plant of the Year" by the California Water Pollution Control 
Associations and the Association of California Water Agencies awarded TWRF its "Clair 
A. Hill Award" in 1990 and 1995. 
 
Wastewater treatment at the TWRF includes a large number of process units and 
ancillary sub-units. The major processes are as follows: 

a. Headworks – screening, grit removal and influent pumping   
b. Primary treatment – Sedimentation (removes 60% suspended solids, 30% of 

biological oxygen demand (BOD), and most floatables) 



Las Virgenes Municipal Water District 
Section 8  2005 Urban Water Management Plan  

 8-4  

c. Secondary treatment – Activated sludge (biological process removes 
remaining suspended solids and BOD) 

d. Tertiary treatment – Filtration (anthracite and gravel) removes remaining 
traces of suspended solid resulting in an effluent with average turbidity of 0.5 
nephelometric turbidity units (NTU) 

e. Disinfection/Dechlorination 
f. Effluent pumping 
g. Aerobic Sludge Digestion (seasonal) 
h. Anaerobic digestion and dewatering 
i. Bio-solids composting 

 
Malibu Creek Discharge 
 
In November 1997, the Regional Water Quality Control Board (RWQCB) Los Angeles 
Region included a requirement in the National Pollution Discharge Elimination System 
(NPDES) discharge permit for TWRF to eliminate discharges to Malibu Creek during the 
periods of May 1 to October 1 of each year. Subsequently, revisions to the NPDES 
permit extended the prohibition period to seven months (April 15 – November 15). 
Alternatives to creek discharges were identified, and LVMWD implemented numerous 
other methods to eliminate all discharges during the prohibition period. LVMWD 
continues to promote additional beneficial use of recycled water and extensions to the 
distribution system to provide recycled water to additional customers reducing the 
discharges to Malibu Creek. 
 
LVMWD has been recognized for its efforts to provide environmental stewardship of 
Malibu Creek. LVMWD is keenly aware of the special area it serves, and works beyond 
water-service activities to contribute to stewardship of the Malibu Creek Watershed. As a 
member of the Malibu Creek Watershed Council, the LVMWD Conservation team works 
closely with others who share an interest in the watershed. Most activities focus on 
sustaining this sensitive natural environment. The Conservation team oversees the BMPs 
(best management practices) of California’s Efficient Urban Water Use Plan, which 
prescribes activities for water conservation, stewardship, and regulatory compliance. In 
addition, LVMWD has sponsored extensive scientific research in the watershed, 
particularly related to potential impacts of water and wastewater operations. 
 
Through conservation and recycling activities, this team contributes toward customers´ 
efforts to find a balance between local water use, available resources and the exceptional 
natural surroundings that continue to draw people to this area. 
 
On average each year, 60 percent of TWRF's water product is recycled for irrigation. 
Over the hot, dry summer months, all of TWRF's water is sold. During cool or wet 
periods, however, recycled water supply can exceed demand. When demand for water is 
reduced, excess production from TWRF is released into Malibu Creek. LVMWD 
conducted a scientific study designed to determine methods and feasibility of eliminated 
discharges during the wet season. LVMWD used a team of technical experts and 



Las Virgenes Municipal Water District 
2005 Urban Water Management Plan  Section 8 
 

 8-5  

scientific specialists comprised of professionals in the areas of hydrogeology, 
geotechnology, aquatic biology, economics, engineering, environmental documentation, 
and public involvement. The goal of the study was to explore and evaluate alternatives to 
TWRF discharging into Malibu Creek, looking at the broad range of potential 
environmental, social and regulatory impacts of each alternative. The Final 
Environmental Impact Report (EIR) for the Creek Discharge Avoidance Study (Study) 
was published December 23, 1999. The Study has identified many alternative solutions 
and has provided sufficient detail for Joint Venture staff to draft an overall plan spanning 
from 2000 to 2050. Such a plan will allow the Joint Venture to achieve the best long-term 
balance between local and global environmental benefits while providing reliable 
customer service at a reasonable price. 
 
Solutions LVMWD has implemented include: 

• Extending the recycled water line to where the recycled water system can be used 
to discharge recycled water into the Los Angeles River, if necessary during the 
prohibition period. 

• Installing temporary spray fields on large private properties, providing those 
properties with free irrigation in late April and early November. 

• Offering recycled water customers lower cost water from April 15 to May 30 and 
October 1 to November 15. 

 
Table 8.3-1 shows LVMWD’s quantity of wastewater collection in its service area and 
the volume of that collection that meets recycled water standards.  
 

Table 8.3-1  
Wastewater Collection and Treatment 

(AFY) 

Type of Wastewater 2000 2005 2010 2015 2020 2025 2030 
Wastewater collected and 
treated in service area 6,680 7,435 8,190 8,900 9,620 10,335 11,050 

Volume that meets 
recycled water standard 4,000 4,460 4,914 5,340 5,770 6,200 6,600 

Source: 1999 Recycled Water Master Plan; assumes a constant 60% of LVMWD water is treated to 
recycled standard 

 
Table 8.3-2 shows disposal of wastewater by quantity and method. 

 
 



Las Virgenes Municipal Water District 
Section 8  2005 Urban Water Management Plan  

 8-6  

Table 8.3-2 
Disposal of Wastewater (Non-Recycled) 

(AFY) 
Method of 
Disposal 

Treatment 
Level 2005 2010 2015 2020 2025 2030 

Discharge to Malibu 
Creek Tertiary 0 0 0 0 0 0 

Discharge to LA 
Sewer Raw 470 500 500 500 500 500 

Land Spraying Advanced 
Secondary 300 300 300 300 300 300 

Discharge to LA 
River Basin 

Advanced 
Secondary 275 275 275 275 275 275 

Total 1,045 1,075 1,075 1,075 1,075 1,075

Source: Kennedy/Jenks Consultants, Technical Memo regarding Tapia Effluent Alternatives Study dated 
February 28, 2005 

 
 
8.4 LVMWD RECYCLED WATER PLANNING 
 
LVMWD continues to plan for expansions of the recycled water system to meet future 
demands. In 1999, LVMWD prepared the Potable and Recycled Water System Master 
Plan. The goals and objectives of the Master Plan Report were to do the following:  

• Provide a complete "fresh look" at master planning. 

• Integrate the master plans for Potable and Recycled Water systems into one 
report. 

• Cover the planning period to the year 2020, utilizing the current general plans of 
the cities and Los Angeles County. 

• Model the Potable and Recycled water system, including pipelines four inches 
and larger, pumping stations, storage reservoirs, and pressure-reducing stations. 
The model will indicate specific large users and will account for other users on a 
combined basis by area. (Valves, service connections, pipelines smaller than 4 
inches, and meters are not included). 

• Provide a dynamic hydraulic simulation model that reflects the system that can be 
run on District computers and can be used for daily operational decisions by 
District staff.  

• Use the digital mapping system purchased by LVMWD so that the hydraulic 
model can be incorporated into a new LVMWD geographic information  
system (GIS).  

• Evaluate infrastructure improvements to meet expansion of the system to new 
customers and to address replacement needs.  